

## **Flucloxacillin**

<b>Age</b>	<b>Normal dose</b>
<b>1 month – 1 year</b>	<b>62.5mg - 125mg per dose to be given 4 times daily</b>
<b>2-9 years</b>	<b>125mg - 250mg per dose to be given 4 times daily</b>
<b>10-17 years</b>	<b>250mg-500mg per dose to be given 4 times daily</b>

Products available: Flucloxacillin powder for oral suspension: 125mg/5ml and 250mg/5ml,

250mg and 500mg capsules.